INSTALLATION INSTRUCTIONS AND PARTS LIST

APPL: D0231 AND D0232 STAINLESS STEEL AND STEEL (BLACK) NERF BARS ON:

2002 AND NEWER DODGE RAM REGULAR AND QUAD CAB PICKUPS

NO DRILL INSTALLATION

READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

NERF BAR TUBE AND MOUNTING BRACKET ASSEMBLIES (ITEM #1 & 2) ARE PRE-ASSEMBLED.

2.1.

THE FRONT AND REAR MOUNTING BRACKETS ON THESE ASSEMBLIES ARE ROTATED
INBOARD OF THE LEGS FOR SHIPPING PURPOSES. THESE BRACKETS MUST BE ROTATED TO
THE VERTICAL POSITION AND THE 2” BOLTS MUST BE TORQUED TO 65 LB FT.

ASSEMBLE THE DOUBLE ENDED STUD & FASTENERS TO THE REAR BRACE AS FOLLOWS,

3.1

3.2

33.

INSTALL 3/8” SERRATED FLANGE NUTS (ITEM #8) BACKWARDS, TO THE END OF THE
THREAD, ON EACH END OF THE DOUBLE ENDED STUD (ITEM #6).

ON THE SHORT THREADED END OF THE STUD, INSTALL A 3/8” FLAT WASHER (ITEM #9).
THEN, PUSH THE %” THICK RUBBER WASHER (ITEM #7) & FLAT WASHER TIGHT UP AGAINST
THE SERRATED FLANGE NUT. (THE END OF THE DOUBLE ENDED STUD SHOULD BE
RECESSED BACK IN THE HOLE OF THE RUBBER WASHER APPROXIMATELY 3/16™).

INSTALL THE LONG THREADED END OF THE STUD ASSEMBLY THRU THE HOLE IN THE
EMBOSSED SURFACE OF THE MOUNTING BRACKET (JUST ABOVE THE NERF BAR TUBE) AND
INSTALL A 3/8” SERRATED FLANGE NUT AS SHOWN. (FINGER TIGHT ONLY).

REMOVE THE FOUR (4) APPLICABLE BODY MOUNT BOLTS FROM THE VEHICLE. (THESE ARE M12-
1.75 METRIC BOLTS).

4.1.

42

THE TWO (2) FRONT AND TWO (2) REAR FACTORY BOLTS ARE NOT REUSED IN THIS
INSTALLATION.

THE FACTORY BODY MOUNT RUBBER CUSHIONS, FLAT WASHERS AND STEEL WASHER
PLATES ARE REUSED BETWEEN THE BODY MOUNT AND THE NERF BAR MOUNTING
BRACKET.,

POSITION THE NERF BAR ASSEMBLY UP UNDER THE BODY MOUNTS:
5.1. ON THE FRONT AND REAR BODY MOUNTS, INSTALL M12-1.75 X 110mm (APPROX. 4-3/8”

5
5.3.

J'SOBCEH‘ 0‘3 -‘ﬂ'l}ﬂ CERTI,

1200 B

LONG) HEX HEAD BOLTS (ITEM #3),1/2” LOCK WASHERS (ITEM #4) AND 2" FLAT WASHERS
(ITEM #5) UP THRU THE HOLE IN THE NERF BAR MOUNTING BRACKET AND THE BODY
MOUNTING CUSHION AS SHOWN.

TORQUE ALL M12-1.75 BODY MOUNTING BOLTS TO 45 LB. FT.

POSITION THE STUD ASSEMBLY SO THAT THE RUBBER WASHER IS SNUG UP AGAINST THE
INCLINED WALL OF THE BODY MOUNT HOUSING. TIGHTEN THE 3/8” SERRATED FLANGE
NUTS ON EITHER SIDE OF THE EMBOSSED SURFACE OF THE REAR BRACKET TO LOCK THE
STUD ASSEMBLY IN POSITION.

REV D 25JUNO2

REV C 080CTO0!
K”E REV B 08 OCT 01
1505007 059000 CERTIFIEDY REV A 17 SEP 01

Lol oo I~ 550302 SHEET 1 05 SEP 01




SERVICE PARTS LIST

ITEM | PARTNO. | QTY | DESCRIPTION
1 550303 1 | NERF BAR/BRKT ASSY- LH,SST,D0231SST
% 550304 1 | NERF BAR/BRKT ASSY- RH SST,D0231SST
1 550313 1 | NERF BAR/BRKT ASSY- LH,STL,BLK,D0231TB
2 550314 1 | NERF BAR/BRKT ASSY- RH,STL BLK,D0231TB
1 550323 1 | NERF BAR/BRKT ASSY- LH,SST,D0232SST
2 550324 1 | NERF BAR/BRKT ASSY- RH,SST,D0232SST
1 550333 1 | NERF BAR/BRKT ASSY- LH STL BLK D0232TB
2 550334 1 | NERF BAR/BRKT ASSY- RH,STL,BLK,D0232TB
3 103444 4 | BOLT-HEX HD CAP,MI2-1.75 X 110mm(4-3/8”),ZP
4 100121 4 | WASHER-LOCK,1/2”,ZP
5 100118 4 | WASHER-FLAT, 1/2”,ZP
6 104673 2 | STUD-DOUBLE ENDED,STL,3/8-16 UNC X 5.00”,ZP
7 102592 2 | WASHER-RUBBER, 354 ID X 1.00 OD X .75 THK
8 100181 6 NUT-SERRATED FLANGE HEX 3/8-16 UNC,ZP
9 100062 2 WASHER-FLAT,3/8”,ZP

TR(KI(

1200 Birch Street
Brandon, SD 57005

EQUIPMENT
INC.

REV D 25JUNO2

REV C 080CT01

REV B 08 OCT 01

REV A 17 SEP 01

550302 SHEET 2 05 SEP 01




10 DAV € IFAHS 2080GS
_ NOILONMLSNI ¥dd ANDHOL @

10dASLT ¥ AFY
1010080 § ARY A
1010080 O A@Y _
20NArSE 4 AZY

@ S

—dLISOdd0O IAIS (YADNEASSVd) LHONE-
NMOHS dAIS (YFAINA) LJAT

NOILONYISNI ¥dd ANDUOL e

NOIHSNO ¥Iagdany
LNNON AQOd ODNILLSIXH

ATAWISSY 4vVE JAYEN LHOIM @
ATANISSY ¥VE JYEN LJ3T °

ALVId YIHSVM TIILS ANV
YTHSYM LVId ‘NOIHSND ¥agdny
JYVMAYVH LNNOW AQOd DNLISIXA

AOVAUNS AANTIONI SIHL LSNIVOV
SHHSNd (4# WHLI) YIHSYM ¥Fdanyd

yas dl/1SSe2ez20d-
HAS €L/1SS18200— 0N TAAOW

LSIT SLAVd HDIAYES \




